HHHHHH%

ORIGINAL

State of Florida

Public Serbice Commission

-M-E-M-0-R-A-N-D-U-M-

DATE: February 21, 2000
TO: Division of Records and Reporting
FROM: Division of Water and Wastewater (Lingo)

RE: Docket No. 970409-SU, Initiation of limited proceeding to restructure wastewater rates
for Florida Water Service Corporation’s Tropical Isles service area in St. Lucie County

Please file the attached documents in the above-referenced docket file. Thank you.

\FJL

Attch: 01/22/98 letter from FWSC/Feil to WAW/Lingo -- response to request for information
w/attchs A-D

cc w/ Attch:  Division of Legal Services (Gervasi, Fudge)

DOCUMENT N1MpER-DATE

32324 reB2i g

FPSC-RECIRDZ/REPORTING




~"'fv'lo;ida
[...]
389.3 Other Plant & Misc. Equipment - - . 0 0
TREATMENT AND DISPOSAL PLANT 5 el
3534 Land & Land Rights - - - - -
354.4 Structures & Improvements 4674 4674 4,674 755 542
380.4 Treatmenl & Disposal 5,842 5.842 5842 942 6,784
381.4 Plant Sewers - - - - 5
3824 Outfall Sewer Lines - - - [ 0
389.4 Other Plant & Misc. Equipment - . - 0 0
GENERAL PLANT - =
353.5 Land & Land Righls - - - -
354.5 Structures & Improvemenis - - - 0 0
350.5 Office Furnilure & Equipment - - - 0 0
390.51 Compuler Equipment « . . . .
391.5 Transporiation Equipment - - - 0 0
3925 Stores Equipment - 5 . S
3935 Tools, Shop, & Garage - - - 0 0
394.5 Laboralory Equipment - - - 0 0
395.5 Power Operaled Equipment - - - 0 0
396.5 Communication Equipment - - - 0 0
397.5 Miscellaneous Equipment - # “ (0) ()]
398.5 Other Tangible Plant - " - . -

TOTAL SEWER PLANT IN SERVICE 17,704 - 12,704 - - 17,704 2,869 - 20,573

Note: Tolal Company General Plant Accumulale Depracialion was allocaled lo the plant level based on average numbar of
cuslomers for 1993, Please ses lhe allocalion schedulas Dockel 950495-WS Voluma |, Book 2 of 4 for lhe detailed

allocations to each plani.

112098 topical



ACCUMULATED DEPRECIATION - SEWER

- Additions and Balances Subsequent to L.ast Estabiished

Rate Base -
Company: 55U/ 5t. Lucle ! Troplcal Isies
SEWER PLANT IN SERVICE ACCOUNTS

1952 19922 1993 Adjusimants 1583 1094 1994

No. DESCRIPTION Additions Ralramanis Balance Additions Ratiemants GP Balanca Addifons Ralramants Balaca
INTANGIBLE PLANT
3511 Organization - - 0 - - - - - -
3521 Franchises 12 - 17 12 - % 12 - 41
388.1 Other Plant & Misc. [} - 1 1] - 1 0 - 1
COLLECTION PLANT . . - . - -
3532 Land & Land Rights - - - - . - - - -
354.2 Struciures & Improvements () - 3) {1 2 [0 [ . {5)
360.2 Calieclion Sewers - F 3203 . 18,568 3200 - 24,1712 3203 - 1875
361.2 Cobection Sawers - G 978 - 5,653 976 - 8,629 078 - 7.805
362.2 Special Collecting . - - - . - - -
363.2 Servicas 1v Cusiomers 475 - 2747 475 - 1222 475 - 3,897
2842 Flow Measuring Devices . - - - o - “ - 4“4
3652 Flow Measuring Instaitation 0 - ] [} - - [} - 0
3852 Cther Plant & Misc. Equipmeant L] - 1 0 - i ] - 1
SYSTEM PUMPING PLANT - - - - - -
3533 Land & Land Righls . - - - - - - - -
3543 Structures & impravaments ] - 1 0 - 1 L] - 1
3703 Recelving Wells ] - 2 0 - 4 L] - ?
3713 Pumping Equipment 45 ° "2 “ 800 443 a7 - {395)
3893 Qthar Plant & Misc. Equipment 0 B 2 0 o 2 0 - 2
TREATMENT AND DISPOSAL PLANT . - . - - -
353.4 Land & Land Righis - . - - - . - - -
3544 Struciures & improvemenis 30 . 12,514 J.044 - 20550 3,081 - 23540
380.4 Treatment & Disposal 3,805 . 21979 3.805 - 25,784 815 - 2,550
3814 Plant Sewers - . - - - - - - -
3824 Outfall Sewar Lines 4 - 18 § - 2 4 - kL
3894 Other Plant & Mis¢. Equipment 0 - 1 0 - 2 [ - 2
GENERAL PLANT f o & . - o
A535 Land & Land Righls - - - - - - - - -
548 Struclures & Improvements 5 - {7 5 - 1244 1,288 142 - 1,408
W05 Gihica Fumiture 8 Equipmant k] - (1804 36 - 1814 1,470 23 - 1,703
380.51 Computer Equipment . . o ° 1,027 1927 1181 ° 3,108
3915 Transporialion Equipment i Fx] ] - g2 3857 L] - 148
3925 Stores Equipment - - - - - 1H 1% 3 . 1]
3935 Tools, Shop, & Garage 0 . (15} 0 . 850 (31 18 . 1054
39456 Labaratory Equipmant 0 1 +] - 122 123 2 - {52
3955 Powsr Operated Equipment 0 ! 4 - 1925 1026 12 - 0%
39865 Communicalion Equipment 4 . (1 4 - Fi 95 n - 47
i T Miscallaneous Equipmenl 0 . 1 [ - 46 a7 % - I
8.5 Other Tangible Plant - - - - - 400 400 1 . wt

TOTAL SEWER PLANT IN SERVICE 1,599 - 68,447 11,623 600 12,268 80,740 13,732 B 103,472

12098 kopical

Note: Total Company Generat Plant Accumulale Depreciation was allocatad Lo tha plant level based on average number of

customars for 1993. Please see the allocation schedules Dockel 850495-WS Volume I, Book 2 of 4 for the detailed

allecalions lo each planl.



ATTACHMENT C

Consisting of 2 Pages



SOUTHERN STATES UTILITIES, INC.

FPSC Plant In-Service Additions by Project
From the Last Rate Case thru 1996

Project . Project
Year | Number | Description Cost |Priority
1992-94 SUNSHINE PARKWAY - WASTEWATER
1993 88CCO03  EFFLUENT DISPOSAL SYSTEM & LAND 690,779 2-Regulatary Mandate
1993 92CC409  STEEL STAIRWAY 1,538 I-Safery
1993 91CC320  FLOW DEVICE 689 2-Regulatory Mandaze
1994  93CC6%4  ISCO AUTO SAMPLER - MODEL 3710R 4,364 2-Regulsrory Mondace
1994  94CC491  FLOW METER 3,431 2-Reguiatory Mandate
1992-94 Subtotal 700,800
1995 SUNSHINE PARKWAY - WASTEWATER
1995  95CC204* HAND RAILS/WALKWAY 17 I-Sofery
1995 95CY725* LINE EXTENSIONS - SEWER 5 3-Growth
1995 95CS212 % SEWER SERVICES 3 J-General Improvemens
1995 Subtotal 25
Wastewater 700,825

1985-91 TROPICAL ISLE - WASTEWATER . T

1985-91 FRE92CI PRE 1992 CAPITAL INVESTMENT . 6,930 3-Growth
1985-91 Subtotal 6,950
1992-94 TROPICAL ISLE - WASTEWATER
1593 92CC587 INSTALL SECURITY FENCE . 1,839 2-Regulatory Mondate
1993 92CCs15 TWO 1/2HP SURGE PUMPS ] 696 3-General Improvement
1994 91CC400 SEWER PLANT BLOWERS 5,258 4Qualizy of Service
1994 93CC382 FLOW METER 3,538 2-Regulatory Mandacs
1994 94CC422 CONSTRUCT BLOWER ROOM 1,109 £Quality of Service
1594 92CCa6 CHLCRINE SCALES 272 2-Regulazory Mondate
1992-94 Subtotal 12,712

1995 TROPICAL ISLE - WASTEWATER
1995 95CC204* HAND RALLS/WALKWAY
1995 95CW725* LINE EXTENSIONS - SEWER
1595 95C8212 * SEWER SERVICES
‘ 1995 Subtotal

Wastewater

Note: * The budget process has regional capital projects for water only 2ad sewer only additions. Thir detail
by plant allocates those budgeted dollars to all watar or sewer plants, based oo total company oumber of
Waler or sewer customery.

AT




COUNTY:
PLANT:
SERVICE:

St. Lucte
Tropical Isle
Wastewater

G/L BALANCE 12/31/97 - § 508,461.70

Acquired - 1988

Last Rate Order No. - 950495-WS
Last Rate Order Date - 8/2/95

Last Test Year - 12/31/96 (projected)
Last Test Year - 12/31/94 (historical)

PROJECT # MAJOR PLANT ADDITIONS YEAR COST PRIORITY
94CC082 |Potable Water Installation 1995 ) 671.84 |Growth
95CC204 |Hand Rails/Walkways 1995 $  5,752.50 [Safety
95CC456 [Rebuild Filter 1995 $  8,394.68 {Regulatory Mandate
95CC480 |Replace Lift Station Pumps 1995 $  2,363.20 {Regulatory Mandate
95CC546 |Blower Rebuild and Install 1995 $  2,132.94 |Regulatory Mandate
95CS575 |Refurbish Lift Station Pump 1995 $  2,362.99 [Regulatory Mandate
95ZZ777 |Lift Station Pump 1995 $ (1,000.00)jRetirement
Total 1995 Additions/Retirements S 20,678.15
94CC082 {Potable Water Installation 1996 $ 1,556.67 [Growth
96CS205 {Replace Surge Pumps 1996 b 667.83 [Regulatory Mandate
96CS258 |Rebuild Filters 1996 $  7,616.98 |Regulatory Mandate
96CS291 |Blower Installation 1996 $  3,522.15 |Regulatory Mandate
Total 1996 Additions/Retirements § 13,363.63
97CS312  |Flow Meter 1997 $  1,662.82 |Regulatory Mandate
97ZZ777 |Flow Meter 1597 3 (500.00)|Retirement
9722777 {Blower 1997 $  (1,000.00)|Retirement
Total 1997 Additions/Retirements 3 162.82

1988 - 1997 Additions/Retirements

S 508,461.70

Page 2 of 2




ATTACHMENT D

Consisting of 24 Pages



N

\Mmicrm Y
&N ARE

Department of
Environmental Protection

Southeast District

Lawron Chiles P.O. Box 15425 Virginia B. Waetherell
Governor West Palm Beach, Florida 33416 Secretary
STATE OF FLORIDA
DOMESTIC WASTEWATER FACILITY PERMIT
PERMITTEE: PERMIT NUMBER: FLAQ13990-001
ISSUANCE DATE: SEP 29 1397
Florida Water Services EXPIRATION DATE: SEP ?
¢/o Mr. Rafael A. Terrero, P.E. FACILITY LD. NO: F{i.
P.O. Box 609520 PATS NUMBER: DO 56-258498

Orlando, Florida 32860-9520

FACILITY:

Tropical Isles Wastewater Treatment Facility

500 Thames Bluff Ridge

Ft. Pierce, FL 34957

St. Lucie County

Latitude: 27° 20" 30" N Longitude: 80° 19’ 00” W

This permit is issued under the provisions of Chapter 403, Florida Statutes, and applicable rules of the
Florida Administrative Code. The above named permittee is hereby authorized to operate the facilities
shown on the application and other documents attached hereto or on file with the Department and made a
part hereof and specifically described as follows:

TREATMENT FACILITIES:

An existing 0.050 MGD, 3-month average daily flow (3-Mo.A.D.F.), permitted capacity extended aeration
domestic wastewater treatment plant consisting of flow equalization (two (2) 7,100 gallon surge tanks),
aeration (five (5) 10,000 gallon aeration tanks), clarification (one (1) 10,300 gallon clarifier), aerobic
digestion (one (1) 10,200 gallon digester), filtration (two (2) 20 sq. ft. sand filters) with a 6,700 gallon mud
well and 5,873 gallon backwash holding/chlorine contact chamber. Disinfection is by gas chlorination.
The residuals are lime stabilized before hauling from the plant.

REUSE:

Land Application: An existing 0.050 MGD, 3-month average daily flow (3-Mo.A.D.F.), permitted
capacity land application system (R001) consisting of three (3) adsorption beds (ceils)-total area of 38,016
5q. ft.. Land application system R001 is [ocated approximately at latitude 27° 20" 30" N, longitude 80° 19"
OOI'

IN ACCORDANCE WITH: The limitations, monitoring requirements and other COﬂdmOﬂS as set forth in
Pages 1 through 16 of this permit. :

“Protect, Conserve and Manage Florida's Environment ond Notural Resources”

Printed on recycled paper.




PERMITTEE:

Florida Water Services

¢/0 Mr. Rafael A, Terrero, P.E.
P.0. Box 609520
Orlando, Fiorida 32860-9520

PERMIT NUMBER: FLA013990-001

ISSUANCE DATE: SEP

§ 1997

EXPIRATION DATESEp 7 g 7
FACILITY LD. NO.: FLA013990

L. RECLAIMED WATER AND EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS

A. Reuse and Land Application Systems

1. During the period beginning on the issuance date and lasting through the expiration date of this permit, the permittee is authorized to land apply

. Ay,

reclaimed water from Reuse System R001. Such reuse shall be limited and monitored by the permittee as specified below:

Reclaimed Water Limitations

Manitoring Requirements

. Monitoring
, N Annual Manthly Weekly Single Monitoring feen (9F1
Parameter Units Max/Min i — Average | Average | Sample Frequency Sample Type LD;;‘:;’;‘;'“ Notes
Flow g Maximum Continuous Daily, 6/wk 19549 See
Condl A3 4
Carbonaceous Biochemical mg/L Maximum 20 30 45 60
i i 10
Total Suspended Solids mg/L Maximum , " Monthly Grab —_
i i See Permit Condition LA.5.
Fecal Coliforms Bacteria e¢ Permit Conditi Monthly Grab 19549 Ses
Cond.1.A.5
td. 6.0108.5 .
= i BELE Daily, 6/wk. Grab 19549
I Residual Chlarine (Fo Mini 0.5 .
Tota g;s;fccl]ilaz;lnc (For me/L fnimam Daily, 6/wk, Grab 19549 Sec
Cond.l.A.6
itrat m| Maxi 12
Nilratc (as N) gL muom Quartery Grab 19549

This space intentionally left blank.




PERMITTEE: Florida Water Services PERMIT NUMBER: FLAQ[3990-001

c/0 Mr. Rafael A. Terrero, P.E. ISSUANCE DATE: SEP 29 1397
P.O. Box 609520 : EXPIRATION DATE:SEP 7 § 2002
Orlando, Florida 32860-9520 FACILITY 1.D. NO.: FLA013990

2. Recleimed Water samples shall be taken at the monitoring site locations listed in Permit
Condition I. A. 1. and as described below:

Monitoring Location Description of Monitoring Location
Site Number
19549 Chlorine Contact Chamber (EFA-01).

3. The three-month average daily flow to Land Application System R001 shatl not exceed .050
mgd.

4. A flowmeter/totalizer shall be utilized to measure flow and calibrate at least annuatly. /62-
601.200(17) and .500(6), 5-31-93]

5. The arithmetic mean of the monthly fecal coliform values collected during an annual period

' shall not exceed 200 per 100 mL of reciaitned water sample. The geometric mean of the fecal
coliform values for a2 minimum of 10 samples of reclaimed water, each collected on a
separate day during a period of 30 consecutive days (monthly), shall not exceed 200 per 100
mL of sample. No more than 10 percent of the samples collected (the 90th percentile vajue)
during a period of 30 consecutive days shall exceed 400 fecal coliform values per 100 mL of
sample. Any one sample shall not exceed 800 fecal coliform values per 100 mL of sample.
Note: To report the 90th percentile value, list the fecal coliform values obtained during the
month in ascending order. Report the value of the sample that corresponds to the 90th
percentile (multiply the number of samples by 0.9). For example, for 30 samples, report the
corresponding fecal coliform number for the 27th value of ascending order. [62-
600.440(4)(c), 6-8-93]

6. A minimum of 0.5 mg/L total residual chlorine must be maintained for a minimum contact
time of 15 minutes based on peak hourly flow. [62-600.440(4)(D}, 6-8-93]

This space intentionally left blank.




PERMITTEE:

Florida Water Services

¢/0 Mr. Rafael A. Terrero, P.E.
P.O, Box 609520
Orlando, Florida 32860-9520

B. Other Limitations and Monitoring and Reporting Requirements

1. During the period beginning on the issuance date and lasting through the expiration date of this permit, the treatment facility shall be limited and
monitored by the permittee as specified below: )

PERMIT NUMBER: FLA013590-001
ISSUANCE DATE:SEP 29 1897
EXPIRATION DATESEP 2 9 200
FACILITY 1.D. NO.: FLA013990

PG

Limitations Moaitoring Reguirentents
Monitorin,
R A e Annual Monthly | Weekly ;| Single Sample Monitoring Sample T Location Si%c Not
Parameter Units Max/Min Average Average | Average Frequency ample Type S —— otes
i} - - - Report ]
Flow med Report (Insmn‘:anms. Daily, 6/wk Flowmeter/iotalizer 28619 See
Max.) Cond1.B3 &
‘ .84
Carbonaceous Biochemical ma/l Repori - - - - V
‘ Monthly Grab 26055 See
Oxygen Demand (5 day) Cond.1.13.6
Total Suspended Sclids mg/L Report - - -— -- Monthly Grab. 26055 See
Cond.1.B.6
This space intentionalty [eft blank,
it
S




PERMITTEE: Florida Water Services PERMIT NUMBER: FLA013590-001

¢/0 Mr. Rafael A. Terrero, P.E. ISSUANCE DATE: SEP 2§ 137
P.O. Box 609520 EXPIRATION DATE:SEP 2 § 2042
Orlando, Florida 32860-9520 FACILITY LD. NO.: FLA0139%0

2. Samples shall be taken at the monitoring sité locations listed in Permit Condition I. B. | and
as described below:

Monitoring Location Description of Monitoring Location
Site Number
26055 Flow-splitter box (INF-01).
28619 Flow metering for influent--instantaneous (peak) maximum (INF-02).

3. A flowmeter/totalizer shall be utilized to measure flow and calibrated at least annually. [62-
601.200(17) and .300(6), 5-31-93]

4. A device/mechanism for evaluating diurnal flow peaks/pattemns [such as elapse time meters
on the influent [ift station pump(s}, or other such alternative(s)], will be required to be utilized
: at the wastewater treatment facility in accordance with the Implementation Schedule in
- Section VL, No. 1, of the permit. Monitoring of the (daily) instantaneous maximum, ie.—-
peak hour, flow(s) to the treatment facility will be required to be reported on the DMR Forms
upon installation of the equipment. [62-620.320¢1), 11-29-94]

5. Parameters which must be monitored as a result of a ground water discharge (i.e.,
underground injection, reclaimed water, or land application system) shali be analyzed in
accordance with Chapter 62-601, F.A.C. [62-620.610(18), 11-29-94]

6. The permittee shall provide safe access points for obtaining representative influent, and
effluent samples which are required by this permit. {62-601.500(5), 5-31-93]

7. During the period of operation authorized by this permit, the permittee shall complete and
submit to the Department on a monthly basis Discharge Monitoring Report(s) (DMR), Form
62-620.910(10), as attached to this permit. The permittee shall make copies of the attached
DMR. form(s) and shall submit the completed DMR form(s) to the D.E.P. Port St. Lucie
Branch Office at the address specified in Permit Condition I.B.8. by the twenty-eighth (28th)
of the month following the month of operation. [62-620.610(18), 11-29-94]{62-601.300(1},
(2), and (3), 5-31-93]

8. Unless specified otherwise in this permit, all reports and notifications required by this permit,
including 24-hour notifications, shall be submitted to or reported to, as appropriate, the
Department’s South East District Office at the address specified below:

Florida Department of Environmental Protection

Port St. Lucie Branch Office

1801 S.E. Hillmoor Drive, Suite C-204